
Draft Summary of Blending Practices and 
the Discharge of Pollutants for Different 
Blending Scenarios 
Background information 

June 4, 2014 

 
 
 
 
 
 
 
 
Developed by Tetra Tech, Inc. 
Under EPA Contract No. EP-C-11-009 
Work Assignment No. 3-05 
 
Prepared for: 
 
U.S. Environmental Protection Agency 
Office of Water 
Office of Wastewater Management 
Water Permits Division 
 
  

Blending Summary – Draft – June 4, 2014  1 



Contents 
Introduction ............................................................................................................................................ 3 

Key Literature ........................................................................................................................................ 3 
[...]
U.S. Environmental Protection Agency, Office of Research and Development, National Risk 
Management Research Laboratory, Water Supply and Water Resources Division. Cincinnati, 
OH. 

Blending Summary – Draft – June 4, 2014 36 



Attachment 4: Ballasted Flocculation—Case Studies on the Use of High-
Rate Clarification Technologies 

Ballasted flocculation, also known as high-rate clarification (HRC) is a physical-chemical treatment 
process that uses continuously recycled media and a variety of additives to improve the settling 
properties of suspended solids.1 Faster floc formation and decreased particle settling time allow 
clarification to occur up to 10 times faster than with conventional clarification, allowing treatment of 
flows at a significantly higher rate than traditional processes. Ballasted flocculation can be used as 
part of a traditional treatment train or as a parallel treatment train for peak flow reduction for 
combined sewer overflow (CSO) and sanitary sewer overflow treatment (USEPA 2005). HRC alone 
is limited by its inability to remove soluble biochemical oxygen demand (BOD) (Norton et al., n.d.; 
McKnight et al. 2009, cited in Norton et al., n.d.). Actiflo®, DensaDeg®, and BioActiflo® are three 
examples of patented HRC processes described in each section below, followed by studies conducted 
at facilities using these treatment technologies. This summary introduces the following studies: 

Actiflo® treatment 
• City of Lawrence (Kansas) wet-weather flow management and performance study 
• Other studies cited by reviewed reports looking at the performance of Actiflo® treatments 

DensaDeg® treatment 
• City of Toledo (Ohio) ballasted flocculation performance testing study (2007–2009) 
• Toledo Waterways (Ohio) initiative pathogen study (2011–2013) 

BioActiflo® treatment 
• Knoxville (Tennessee) pilot study 
• Ackron (Ohio) pilot study 

Actiflo® Process 
Krüger Inc., a Veolia Water Solutions & Technologies Company, developed the Actiflo® technology. 
The process is a high-rate chemical and physical clarification process that involves forming 
suspended solids onto a ballast particle (microsand) followed by lamellar settling. It is considered an 
established process for treating wet-weather flows, but can also be applied to primary and tertiary 
effluents. The process starts by adding a coagulant to destabilize suspended solids. The flow enters 
the coagulation tank for flash mixing to allow the coagulant to take effect, which then overflows into 
the injection tank where microsand is added. The microsand serves as a “seed” for floc formation, 
providing a large surface area for suspended solids to bond to, and is the key to Actiflo®. It allows 
solids to settle out more quickly, thereby requiring a smaller footprint than conventional clarification 
(USEPA 2013). Figure 1 shows a schematic of the Actiflo® process (Veolia Water Solutions & 
Technologies n.d.). 

1 Also called a Ballasted High-Rate Clarification (BHRC) process. 

Blending Summary – Draft – June 4, 2014  37 

                                                   



 
Figure 1. The Actiflo process (Veolia Water Solutions & Technologies, n.d.). ® 

During peak wet-weather flow conditions, many plants need to divert a portion of the total flow 
around their biological treatment process. To remove high levels of total suspended solids (TSS) and 
particulate BOD from diverted excess flows, the Actiflo® process can be installed at the treatment 
plant or at a satellite facility within the collection system (Krüger, Inc. n.d.). 

Krüger, Inc. (a Veolia Water Solutions & Technologies Company), includes Table 1 below to 
advertise plant performance using Actiflo®. (The following sections discuss actual studies.) 
Table 1. Performance of typical municipal and industrial wastewater applications (Veolia Water Solutions & 
Technologies, n.d.) 

Blending Summary – Draft – June 4, 2014  38 

 Notes: COD = chemical oxygen demand. 

Actiflo® has been installed in more than 30 municipal wastewater treatment plants (WWTPs) in the 
United States (as of August 2010), including in Greenfield (Indiana), Lincolnton (North Carolina), 
Lawrence WWTP (Indiana), Williamette water treatment plant (Oregon), and Fort Worth (Texas) 
(Krüger, Inc. n.d.; USEPA 2013). 



City of Lawrence Wet-Weather Flow Management and Performance 
This study examined fecal coliform and E. coli data between 2004 and 2014 after the City of 
Lawrence (Kansas) installed a parallel HRC (Actiflo®) treatment train at the Kaw River WWTP to 
treat peak wet-weather flows. The city operated and managed peak wet-weather flows through 
Activated Sludge (AS) and HRC treatment facilities. The data showed that that effluent from HRC 
treatment during peak wet-weather flow events is equal to or surpasses the quality of the effluent 
discharged from AS treatment in all parameters including E.coli, which is the currently required 
indicator parameter for disinfection. 

Figure 2 presents the sampling results from 2004 to 2014 where final discharge, AS discharge, and 
HRC discharge are plotted. Wagner et al. (n.d.) does not specify), but it is assumed both of these 
dischargers are after disinfection. For coliform, monitoring parameters changed from fecal coliform 
in July 2008 to E. coli after that. There were some initial high numbers due to the lack of experience 
and operational learning curve in running the new treatment facilities during wet-weather events. The 
highest fecal coliform level was detected from the final discharge at 10,583 colony-forming units 
(CFU)/100 milliliters (mL) on August 20, 2005. However, the HRC fecal coliform concentration for 
that day was 360 CFU/100 mL. (No data was available for the AS discharge stream.) The data shows 
incremental improvements thereafter and consistent compliance with permit limits from both 
treatment trains (Wagner et al., n.d.). 

 
Figure 2. Discrete sampling data during Actiflo® operation between 2004 and 2014 for fecal coliform (before July 2008) 
and E. coli (after July 2008). Three sampling points are compared: final discharge, AS discharge, and HRC discharge 
during wet-weather events. The data reflects an operational learning curve with the new treatment facilities (Wagner et 
al., n.d.). 

Table 2 summarizes the average values with a ±95 percent confidence interval, along with the 
number of data points averaged for each parameter for dry weather (using AS) and wet weather 
(using Actiflo®) (Wagner et al., n.d.). 

Blending Summary – Draft – June 4, 2014  39 



Table 2. Average values with a ±95 percent confidence interval for each parameter in dry weather and wet weather 
(Wagner et al., n.d.) 

 

 

 

Actiflo Pilot Studies 
A memorandum from Nicola Ballester to Ed Locke on April 18, 2005, regarding anticipated 
pathogen reduction at Blue Plains after enhanced clarification, summarized information from several 
pilot studies looking at the efficacy of Actiflo® treatments. The memo did not provide a detailed 
description of the cited studies (i.e., no concentrations or reduction percentages provided if not pulled 

Blending Summary – Draft – June 4, 2014  40 



into this summary), and the information has not been verified. It is unclear whether the cited studies 
below were conducted in wet-weather conditions (except for one study conducted of CSO discharge). 

• A 6-month pilot study in Mexico City, Mexico, on primary wastewater with Actiflo® found that 
96 percent of Helminth eggs and 83 percent of fecal coliforms were removed. Helminth eggs 
include all intestinal worms that are infectious to humans and animals (i.e., tapeworm and heart 
worm). Table 3 contains the percent removal rates from the pilot study (Pitt 2000, cited in 
Ballester 2005). 

Table 3. Actiflo® pilot study in Mexico City, Mexico (Pitt 2000, cited in Ballester 2005) 

 
 Notes: Total N = total nitrogen. 

• A pilot study at Greenville Utilities in Greenville, North Carolina, on primary wastewater with 
Actiflo® found that 90 to 99 percent of fecal coliforms were removed and start up runs had 95 
percent of fecal coliforms removed. Table 4 contains data from a pilot study in Greenville NC 
(Krüger, Inc., 2000, cited in Ballester 2005). 

 
Table 4. Actiflo® pilot study in Greenville, North Carolina (Krüger, Inc., 2000, cited in Ballester 2005) 

 
 
• Pilot studies of the Actiflo® process in Cincinnati, Ohio, produced effluent with 4 to 48 percent 

UV transmittance and had up to 98 percent removal of fecal coliforms (Pitt 2000; Radick and 
Morgan 2001, cited in Ballester 2005). Table 5 contains the pilot results (Krüger, Inc., 1998 and 
Pitt 2000, cited in Ballester 2005). 

Table 5. Average percent removal rates for 24-hour run CSO conditions (Krüger, Inc., 1998 and Pitt 2000, cited in 
Ballester 2005) 

 

 
N otes: VSS = volatile suspended solids; TP = total phosphorus. 

Blending Summary – Draft – June 4, 2014  41 

• In an Actiflo® pilot study in Port Clinton, Ohio, the Actiflo® effluent fecal coliform levels were 
found to be only 20–30 percent of the secondary effluent produced at the plant. The Actiflo® pilot 
effluent levels ranged from 10,000 to 50,000 fecal coliforms per 100 mL as compared to 40,000 
to 340,000 per 100 mL for the secondary effluent (Radick and Morgan 2001, cited in Ballester 
2005), approximately 1 log lower than the secondary effluent (Ballester 2005). 



DensaDeg® Process 
The DensaDeg® process, developed by Infilco Degremont Inc., is a high-rate chemical and physical 
clarification process that combines sludge ballasted clarification and lamellar filtration, both 
established processes. The DensaDeg® process starts by adding a coagulant to destabilize suspended 
solids. The flow enters the rapid-mix tank for flash mixing to allow the coagulant to take effect then 
overflows into the reactor tank where sludge and polymer are added. A draft tube and mixer in the 
reactor allow for thorough mixing of the wastewater with the recirculated sludge and added 
chemicals. The sludge serves as a “seed” for floc formation, providing a large surface area for 
suspended solids to bond to, and is the key to DensaDeg®, allowing solids to settle out more quickly, 
thereby requiring a smaller footprint than conventional clarification. Figure 3 provides a schematic of 
the process (Infilco 2011; USEPA 2013). 

 
Figure 3. Process diagram of the DensaDeg® high-rate clarifier and thickener (USEPA 2013). 

DensaDeg® has been installed in municipal wastewater treatment facilities including in Toledo 
(Ohio) (study results below), Turlock (California), Gainesville (Georgia), Shreveport (Louisiana), 
and Breckenridge (Colorado) (USEPA 2013). 

Toledo OH Study (2007–2009) 
The City of Toledo was required to add wet-weather treatment facilities to the Toledo, Ohio, 
Bayview WWTP (BVWWTP) to provide treatment to all flows received at the plant in excess of its 
secondary treatment capacity of approximately 200 million gallons per day (mgd). The process is 
specifically designed for chemically treating excess flows that are bypassed around secondary 
treatment and then recombined at the outfall. The ballasted flocculation facility treats excess flows 
diverted from the secondary treatment stream. Total peak flows that can be pumped into the 
BVWWTP are approximately 400 mgd. This study was part of the required 2-year monitoring the 
city performed from 2007 to 2009. The performance evaluation period was marked by several 
extreme wet-weather events and a total number of events (29) that exceeded normal historical values 
(Black & Veach 2009). 

The study evaluated the effectiveness of ballasted flocculation facilities, incorporating a 185 mgd 
DensaDeg® ballasted flocculation treatment process (185 mgd with all 6 units in service; average 

Blending Summary – Draft – June 4, 2014  42 



flow of 27 mgd per unit) for removing TSS, carbonaceous biochemical oxygen demand (CBOD), 
total Kjeldahl nitrogen (TKN), ammonia, and total phosphorus (TP). (Bacteria and pathogens were 
not included in the study.) The DensaDeg wet-weather treatment facilities produced effluent of 
comparable quality to that of secondary treatment for TSS and TP, plus sufficiently low 
concentrations of CBOD to comply with maximum allowable 7-day average National Pollutant 
Discharge Elimination System (NPDES) Discharge Permit requirements. The wet-weather treatment 
effluent CBOD (monitoring station 603) was less than the 40 mg/L, 7-day average limit required by 
the BVWWTP NPDES permit for all but one of the events. Wet-weather treatment effluent TSS was 
less than the 40 mg/L, 7-day average limit required by the BVWWTP NPDES permit for all of the 
events (Black & Veatch 2009). 

The ballasted flocculation process proved very effective for treating wet-weather flows, even at 
relatively low chemical dosages. Performance of the full-scale facilities is very similar to that 
achieved during pilot testing, confirming the applicability of design criteria developed from the pilot 
tests. The plant has optimized the performance of the facility to manage variable influent flow and 
pollutant concentrations and treatment results have been better than expected for treating wet-
weather flows (Black & Veatch 2009). 

Toledo Waterways Initiative: Pathogen Study (2011–2013) 
The pathogen study was intended to expand upon Toledo’s wet-weather treatment facility 
performance study (described above) and to further characterize the effectiveness of the DensaDeg® 
high-rate clarification (ballasted flocculation) auxiliary treatment technology employed by Toledo for 
controlling the potential discharge to the environment of pathogens. The study compared and 
contrasted pathogen removal and inactivation by the auxiliary HRC and AS trains when both systems 
are simultaneously discharging treated wet-weather flows to the Maumee River (Black & Veatch 
2014). 

Dry-weather and wet-weather flows are treated in the AS treatment until flows reach 168 mgd—
when the HRC treatment is placed in service to treat the additional wet-weather flow. This additional 
flow goes back to the AS treatment (Black & Veatch 2014). 

Since the beginning of this study, there have been only two wet-weather discharge events that have 
met the qualifying conditions: (1) events must occur during the portion of the year when the plant is 
required to disinfect; and (2) have sufficient precipitation to cause simultaneous discharge from both 
the AS and HRC trains for a period of at least 6 hours (Black & Veatch 2014). 

Preliminary results suggested that both the AS train and HRC train provided reductions in bacteria, 
protozoans, and viruses (Black & Veatch 2014). 

• No significant differences between the trains were observed for pathogenic bacteria. The trends 
for bacterial indicators suggested differences between the trains before chlorination, but no 
significant difference after chlorination. 

• Cryptosporidium and Giardia data suggested that the HRC train might have provided slightly 
more removal of protozoans than the AS train. The TSS and turbidity data indicated that the HRC 
train might have also provided slightly more removal of particulate matter than the AS trains, 
which further suggests similar or better removal of protozoan oocysts and cysts through the HRC 
train compared to the AS train. 

• Viruses exhibited similar trends as those described above for bacteria. The trends from viral 
pathogens did not appear to show a significant difference between the HRC and AS trains, as 
opposed to the trends from the viral indicators. 

Blending Summary – Draft – June 4, 2014  43 



Tables 6 through 8 show sampling results from the two qualifying events. 
Table 6. Summary of sampling results for pathogenic microbes from the two qualifying events (Black & Veatch 2014) 

 

 
 
Table 7. Summary of sampling results for potential indicator organisms from the two qualifying events (Black & Veatch 
2014) 

 
 

 

 